



Test Report

No.: GZHL2302003645HM

Date: Mar 02, 2023

Page 1 of 11

DONGGUAN SHUNYUE SPORT CO.,LTD
CHUANGDIAN BUILDING, FUXING STREET, HOU JIE TOWN, DONGGUAN CITY, GUANGDONG

Sample Description : BIKE HELMETS
Item No. : SY-035

As above test item and its relevant information regarding to the submission are provided and confirmed by the applicant. SGS is not liable to either the test item or its relevant information, in terms of the accuracy, suitability, reliability or/and integrity accordingly.

Size : 55cm-58cm, 58cm-61cm
HPI (from basic plane) : 55cm-58cm: 45mm FOR EN960 575
58cm-61cm: 48mm FOR EN960 605
Sample Receiving Date : Feb 20, 2023
Test Performing Date : Feb 20, 2023 to Feb 23, 2023
Test Performed : BS EN 1078:2012+A1:2012
Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

Arthur Mak		
Authorized Signatory		



SGS-CSTC Standards Technical Services Co., Ltd.
Guangzhou Branch

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/About-us/Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing/inspection report & certificate, please contact us at telephone: (86-755) 8387 1443, or email: CN.Check@sgs.com

No.18, Aoshu Road, Science City, Erenqi & Technological Development Area, Guangzhou, Guangdong 510663

中国·广东·广州高新技术产业开发区科学城科珠路18号 邮编: 510663

T (86-20) 82155555 www.sgs.com.cn

F (86-20) 82155555 sgs.china@sgs.com

Member of the SGS Group (SGS SA)